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LANGUAGE @ © ©

Items with Black call-outs require the language to be listed within the order notes. IE. English

UPHOLSTERY © © ©

Items with Gray call-outs require the upholstery color listed within the order notes. IE: Putty

FRAME AND WORK ARM COLORS @ © ©

Items with Blue call-outs require the powder coat frame color to be listed within the order notes. Add
‘No Clear’ after color - IE. Platinum No Clear



POWDER COATED COMPONENTS

pa) FRAME COLOR

“% FRAME COLOR

i) FRAME COLOR

ITEM NO. | QTY. [ PART NO. | DESCRIPTION

7468199 PSHC SEAT FRAME
7466199 PSHC-SF

7467199 PSHC WORK ARM
8712399 PSHC, SEAT BACK

ITEMS ON THIS PAGE ARE POWDER COAT PAINTED. REFER TO PAGE
2 FOR ORDERING INSTRUCTIONS.
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COMPONENT ASSEMBLY -

ITEM NO. | QTY. | PART NO. | DESCRIPTION
1 1 - ASSY, HS-HC, SIDE FRAME
2 1 - ASSY, PSHC, SEAT
3 1 - ASSY, PSHC WORK ARM
4 1 | 7467701 |WLDMT, PSHC FOOT PLATFORM
5 1 | eEEES01 |[ROD END, METRIC FEMALE
6 1 - ASSY, PSHC-SEAT FRAME
7 22 | @EEEB01 |WASHER, 3/8 SAE SS
8 2 | GEEEBI4 [SCREW, M10 X1.5 85MM
9 11 | GEEEBO1 [NUT, M10 HEX NYLOCK SS
10 2 | GEEEEEO [SCREW, M10 X1.5 130MM
11 6 | GEESBO04 |SCREW, M10 X1.5 35MM
12 6 | GEEES02 |WASHER 3/8 ID X 1.25 OD SS
13 2 | eEEEBI2 [SCREW, M10 X1.5 75MM
14 4 | eEESBD3 |[SCREW, M10 X1.5 80MM
15 1 | eEEEe0 |CABLE, PSHC
16 1 | GEESS02 |NUT, HEX JAM M16 X 2 SS
-
-
19 1 | eEEmSO1 [SPRING, PRO2 ROLLER SEAT
20 1 | e=Emsm7 |[SCREW, M10 X1.5 100MM
21 2 | GEESE02 [BSHNG, .500 OD X .402 ID X .235
22 1 | eEEE®01 |NUT, HEX JAM M10 X 1.5 SS
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SIDE FRAME ASSEMBLY

4

W

ITEM NO. | QTY.| PART NO. | DESCRIPTION
2 2 | GEEm0D [ASSY, PILLOW BLOCK 4.88 X 2.75
3 2 | @EEEs01 |COVER, STACK-PRO2 WIDE
4 3 | eEmm801 |[PULLEY, 4.5" OD
5 4 | emmSE01 |[NUT, M10 X 1.5 SOCKET HEAD
6 4 | emmmmo1 |WASHER, SPACER
7 5 | GEEE@e6 |[SCREW, M10 X1.5 45MM
8 4 | emmsm? |SCREW, M10 X1.5 75MM
9 2 | eEmes0l |WASHER, 3/8 SAE SS
10 4 | eEEEBO1 |NUT, M10 HEX NYLOCK SS
11 2 | GEEEm®D [CAP, END 2 X 3
12 1 | emswmoD [CAP, HAMMER, END 2 X 4
13 12 | eEmm@oP |PAD, DUAL LOCK 250 1.5" X 2.0"
14 1 9468499 LABEL, PSHC PLACARD
15 1 | 9468501 |LABEL, PSHC LOGO PANEL
16 6 | GEEEs01 |M10X1.5 BLIND THREADED INSERT (HEX)
17 1 - LABEL, SERIAL NUMBER, BLANK
19 2 | eEEmS0D [M10 X 1.5 HXS NO CUP ST BO
20 2 | eEmmAP) [RING, BRE .940, 5100-100 ST PP B
21 2 | eEmEBO1 |RETAINER, GUIDEROD
22 2 | GEEmm01 |CUSHION, WEIGHT STACK
23 2 | emmms04 |GUIDE ROD, .75 OD SOLID 43.88
24 1 - ASSY, 390LB STACK
25 4 | emmBBO1 [FOOTPAD, PS RUBBER
26 4 | emmma01 |PLUG, 7/16" HOLE
27 1 | eEmmmo1 [GUARD, PRO 2 PAINT
28 1 | eEEES0D |[NUT, HEX JAM M10 X 1.5 SS
29 1 | emsms01 |[PIN, FZ/PS, WEIGHT PLATE
30 1 | e=mme01 [RING, BRE M11, ST, PP
31 4 | emmms02 |WASHER, 3/8 ID X 1.25 OD SS
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MOVEMENT ARM ASSEMBLY -

ITEM NO. [ QTY. | PART NO. ([ DESCRIPTION
2 1 @EEMB01 |PULLEY, 4.5" OD
3 2 | GEEEO0! |BUMPER, 2-1/8 X 4-5/8
4 8 | GEEEE01 (WASHER, 3/8 SAE SS
5 1 @EER06 |SCREW, M10 X1.5 45MM
6 4 | GEEEBOY |NUT, M10 HEX NYLOCK SS
7 1 @EEEN01 |WASHER, SPACER
8 2 | GEESR05 (SCREW, M10 X1.5 40MM
9 1 @EESE01 |NUT, M10 X 1.5 SOCKET HEAD
10 2 | GEEEEED (CAP, END 2 X 3
11 2 | GEEER8 (SCREW, M10 X1.5 110MM
12 2 | (B804 [SLEEVE, ACCRDN 1.0ID X 2
13 1 7422003 |LABEL, MOVING PARTS
14 4 | GEEEOY [PLUG, 7/16" HOLE



https://www.gympart.com/itemdesc.aspx?ic=LFS589&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS416&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LF11918&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS418&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS384&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS1328&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS471&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS1380&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS115&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS1355&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS517&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LFS488&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LF11505&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

SEAT FRAME ASSEMBLY

QTY.

DESCRIPTION

CAP, 1.5IN X 2IN -10-14GA, END

RING, GRIP 1.25 OD

GRIP, OPEN END

CAP, GRIP 1.25 OD

M4 X .7 HXS NO CUP ST BO

FOOTPAD, PS RUBBER

PLUG, 7/16" HOLE

V0N~ [WIN

HIAO|FE[OINININ |-

v
>
Z
o

GUARD, PRO 2 PAINT
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ROLLER SEAT ASSEMBLY -

ITEM NO. | QTY. | PART NO. | DESCRIPTION
1 1 @295 |\WLDMT, MTS HANDLE 97 SEAT SG
2 3 @EEER01 (ASSY, SEAT ROLLER
3 1 @D | TRACK, SEAT - SERRATED
4 1 @EEE01 (SEATRACK, FLAT
5 2 @) CAP, END 2 X 3
6 1 @B (M10x1.5x75mm
7 1 @22 (SCREW, M10 X1.5 75MM
8 6 @EEB01 [NUT, M10 HEX NYLOCK SS
9 5 @EERD7 (SCREW, M10 X1.5 100MM
10 5 @EEE01 (WASHER, 3/8 SAE SS
11 1 @01 [SPRNG, PRO2 HANDLE TORSION
12 1 @EBB02 (CAP, 1/2 X 3
13 1 @01 (STOP, ROLLER SEAT
14 1 @EEB04 (GRIP, 1.5 OD X .25 WALL X 1.5 L OPEN END
15 1 @02 (LABEL, SEAT ADJUST
16 2 @EEe02 (WASHER, 3/8 ID X 1.25 OD SS
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WEIGHT STACK ASSEMBLY
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ITEM NO.

QTY.

DESCRIPTION

HEADPLATE, WT. STACK

==

STEM, PRO2 19 HOLE

[y
O

WEIGHT PLATE, 20 LB

BUSHING, SPRING PIN

BUSHING, HEADPLATE

ASSY, SELECTOR PIN

PLUG, LANYARD ATTACHMENT

CRIMP, CABLE

==
g = [C=1 (=1 ENR (G, T E N TV TN

=R R=N=

LABEL, 390 LB STACK

v
>
Z
o

LABEL, 195 KG STACK
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INCREMENT WEIGHT ASSEMBLY w

NOTE: ADHERE TO HEAD PLATE

ITEM NO. | QTY. PART NO. DESCRIPTION
@EEZ001 ASSY, PS, INCREMENT WEIGHT
G (PLATE, INCREMENT WEIGHT STRIKER
@202 M10 X 1.5 X 25 SHCS, LOW HEAD
@EB6E801
@EZ60 1
@EEZ401

NUT, NYLOCK M10 X 1.5 SS
BUMPER, PS INCREMENT
PLUG, 7/16" HOLE

(NP WIN|(-
NINININ =N
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A

DD-ON WEIGHT ASSEMBLY

BASE TRIM

ITEM NO.

DESCRIPTION

WASHER, 3/8 SAE SS

SCREW, M10 X1.5 130MM

COVER, PLASTIC PEG

HIWIN

===

WEIGHT, 7.5 LB. ADD-ON
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REAR SHROUD ASSEMBLY -

%

ITEM NO. | QTY. | PART NO. ([ DESCRIPTION

1 1 9475704 [SHROUD, HS REAR 42.50 X 21.43
BRKT, PS REAR SHIELD
WASHER,3/8 SAE STAINLESS STEEL
M10 X 1.5 X 20 SHCS, LOW HEAD

HlWIN
-
N
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FULL SHROUD ASSEMBLY -

7
|?@‘
)
O
%?@ %
7
|§@‘
9
O
"8, @

ITEM NO. | QTY. | PART NO. [ DESCRIPTION
1 1 9475704 [SHROUD, HS REAR 42.50 X 21.43
2 6 | GEEEBO1 [BRKT, PS REAR SHIELD
3 18 | GEEEE0! |WASHER,3/8 SAE STAINLESS STEEL
4 12 | GEESROT M10 X 1.5 X 20 SHCS, LOW HEAD
5 6 | GEEER03 M10 X 1.5 X 30 SHCS, LOW HEAD
6 6 | GEEES01 [BRACKET, PS FRONT SHIELD
7 2 7376904 |SHIELD, PS FRONT 42.50 X 9.25
8 2 | GEB01 (PLATE, PS SHIELD STAND-OFF
9 2 | GEEEO01 |PLATE, PRO2 SHROUD SPCR
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